BroOADMOOR &
125 & 16 LT

SERIES

12.5H Broadmoor/12.5 LTH

Mig. No. 1692073
Mifg. No. 1692105

12.5G Broadmoor/12.5 LTG
Mig. No. 1691891

14H Broadmoor
Mtg. No. 1692182

16H Broadmoor/16 LTH
Mig. No. 1692071
Mig. No. 1692106

38" Mower
Mfg. No. 1691704

44" Mower
Mfg. No. 1691705




Product Identiflcation:

When ordering parta, kesp your products seria numbsr and manufacturer's number in mind. VYariations may aceur in a part between
early & later model products, causing the product serlal number to be lsted In the parts deseription whensver these variations ocowr,

Record your |.0. numbers here for quick, future refarence, (_\I
Product Mfg. Na. M Mower Ml Ne. SN !
Attartion:

Standard torques appear In a chart at the end of the manual, while important individual torques are given on specific parts drawings,
CRITICAL and MAJOR netations point out impartant facts or instructions which relate ta persanal safety and proper machine
operation. Any CRITICAL notatlan E which may appear in this bock, pinpoints charagtenistics which, if not propery followed,

can creata a safely hazard. Any MAJOR notation m which may appear [n this book, marks characterislics which, i not propery

followed, rmay result in eperating fallire, shortened produet life, or greatly reduced quality of the wnit, For your conveniance, assembly
notes are included in parts drawings to assist in repair and assembly of unit.

SIMPLICITY BRAND PRODUCTS

OILS - SPECIFICALLY BLENCGED OF HIGH QUALITY BASE TOUCH-UJF PAINT keaps equipment in showraom condiBon.
OILE & ADDITIVES.
. Spray Cans | Guarte | Daubers-12 Per Ctn.
gnp:ﬂgtlzgupn;gmr Ol Reguired for pratection of brass gears For P ts Built After 81783,
= Lold Weath er Worm Gear QI for snowthrowers with werm "Deep Crange” 1685612 | 1685816 Mixed .

gesr drive. 8 Oz, Bollle, Part #1704636, Case of 12-6 Oz. 13 Oz Can 1685611 G Daap Or., 6 White

Bottles, Part #1685406, Case 12 Cans 1685814 1f2 Oz, Botiles
Mulli-Purpoze Hydrautic/ Transmisslon Oil for use in most “Gloss Black™ 188584 | WA
hydrauliz applications, and hydrostatic trarsmissions. Specific 13 Oz Can 1685632
Bimplicity applications: Al hydrostatic transmissions, all bevel gear Gase 12 Cans 1685640
cases. Case of 12 Quarts, Part F1685816, 2-1/2 Gallan Con- "YWhita" 1685032 | See Above
tainer, Part #1685539. 13 Oz, Can 103049
SAE 5Y-30 SF/CD Cold Weather Engine Oll for use in all four Case 12 Cans 1685178

cycle and diese! engines at 30° temp. and under. Case of 12
quarta, Part #1685576. .
SAE 15W-40 SF/CD Englne Ol for gas and diesel engines, warm C i
waather: sag engine manufacturer racommendations. Case of 12 e
quarts, Fart #1885554.

SAE 30W S5GACC Detergent Englre Gil for use in four oycle lawn

and garden engines at operating tsmp. of 32° and above, Also

recommended for use in hydrostatic transmissions where 30W ol

is specifled. Case of 12 guarts, Part #15856549,

DEGREASER, DEGRIMER, PARTS CLEANER removes grease,

cil, dirt and grime without harming paint or decals.

Conswit dacal on equipment for proper calor.

1 Quart wTrigger Spray 1685619
1 Gellan Botltle 1685621
Extersion Sprayer for

Gallon Boltle 1685623

AVAILABI E ACCESSORIES:

DESIGNER SEAT COVERS are douhla stitched, easy care BOUR METER KIT, Part #1685535,
vinyl. Kesps new seats new, makes worn seats look new. GREASE GUN KIT has 12" flaxible hose to get Into tight
Small Seat Cover wiFockeat, Part #1685530. Fitz all Rear spots with ease. Kit contains: goun and 1-8 Oz, tube of
Engine Riders, FZ, AT Series Tractors. graase. Part #1685510. For replacemsnt tube, order
Large Seat Cover w/Packet, Part #1685541. Fits all 125 Part #103077.
& 16 LT and GT Series Tractors. CHAOME *Moon" Hubcaps
Seat Cover, Part #16385577. Fits all 18 & 20 GTH Tractors. 4" Rim 163114
PNEUMATIC TIRE SEAL seals all lzaks including bead laaks & Rim 158210
and punctures up to 3/18 inch diameters. Frevents flats for &" Rim 156211
tread I of tire. Availabls in following amounts. 10’ g!m 1667762
Caseof 12-11 Oz. Tubes 1685537 12°Him 154508 .
Caseof 24-11 Oz. Tubes 1685525 C/
& Gallon Pail 1685627

Extend Equipment Life - Use Qnly Genulne Simplicity Parts & Accessorles
Avallable at Your Local Simplicity Dealer



Table of Contents

FRAME & FRONT AXLE GROUP .....ccmiimmnmannn,
STEERING GROUP ..

ENGINE & ELECTHIC CLLITCH GFIDLIF {Gear}

ENGINE & ELECTRIC CLUTCH GROUP (HYAro} .ovvmvrvvssmssesnens
GEAR TRANSMISSION GROUP vuuvversrcne.
HYDRO TRANSMISSION GROUP 1 vevvvorerevervanasann

HYDRO TRANSMISSION GROUP 2 ... s renrnnans

HYDRO TRANSMISSION SERVICE PARTS
HOUSING GROUP... .-
PUMP SHAFTIMDT'DFI SHAFT GFIDUF'
RANGE SHAFT GROUP ..
CENTERING ASS‘HEHAKE GHDUF‘

AXLE SHAFT/ DIFFERENTAL GEAF”FFIDNT FIN[IDN GFIDUF'

FOOT CONTROLS GROUP {Gear) ........oerrmmsrmmsrinanae

HAND CONTROLS GROUP (Gear) ... orrermrnresirsssrara

FOOT CONTROLS GROUP (Hydro)...o...ccceeeevmrssemssssnsssssassssans
HAND CONTROLS GROUP (Hydra) .o vrmnsr s s
HOOD, GRILLE & DASH GROUP ... vt en st rm s s
SEAT, DECK, & FUEL TANK GROUP .............oeimsninnnnne
ELECTRICAL GROQUP (Lower Harness) ...

ELECTRICAL GRQUP (Main Harness} ....uueueniane.

WHEELS & TIRES GROUP {GBar)...covvemmrmsrinserns

WHEELS & TIRES GROUP (HYdro} .....cvveessimssimassannes

38" MOWER HOUSING & ARBOR GROUP ... rrsssramanae

44" MOWER HOUSING & ARBOR GROUP ..........covsrirnaens
38" CLUTCH & SUPPORT GROUP ... vrnvininisnninnas
44" CLUTCH & SUPPORT GROUP ......

38" HEIGHT ADJUSTING & ROLLER GROUP ... rvvverrnae
44" HEIGHT AD.JUSTING & ROLLER GROUP .........cc..ovvrirnrereereraas

SIMPLICITY DECAL GROUP ..
AGCO ALLIS DECAL GFI'DUP

PEERLESS TRANSMISSION MDDEL am UEB Mtetimmmnssnnsasnn sornsranssnansa
STANDARD HARDWARE TORQUE EPECIFICATIONS

o ¢h & ha

v 10
eee 12
e £

I
e 18
vreenens 20
e 22
—7
e 2B
areenas 28
wee 30
I ¢
v 34
aviraas 35
e 38
- 40
e 42
.- 44
v 46
waree 48
weeeee B0
... B2
w54
e 56
w 3B
rearee B0
o 62

.. Inside Back



Frame & Fromi Axfe Group

=226

Hydrg units anly.

Attach drive spring,
(Ref. No. 23, pagas

Torque lo
70-90 0t Ibs

14

WOTE: Use standard
hardware torqus

specifications chart

unless otherwise netad.



Afl Models

Fratne & Front Axle Group

Ref. Part
Ho. No. Oty Description
1 1704310 1 PAD, Footrest, H.H.
@ 1834654 4 CAPSCREW, Hex, Flanga, Whizlock, 3/8-16 x 1
3 1703068 2 SUPPORT, Seat
4 1818439 4 NUT, Hex, Ezsna Lock, 3/8-16
& 1707488 1 PLUG
B 1708046 1 COYER, Rear (Gear Only}
¥ 1704351 14 FASTENER, Pana| {Qty. 12 on Hydro)
g 1704311 1 PAD, Footrest, 1.H.
2] 1FG440 4 BUSHING
10 1704314 2 GREASE, Fitting
i1 17041563 2 WASHER, Special
12 1703475 1 AXLE ASSY., Frant
13 1704450 1 A¥LE PIVOT ASSY.
14 1860270 1 MUT, Hex, Full, Lok, 3/4-16
15 1708402 1 FRAME ASSY.
16 1705921 1 BUSHING, Snap



Sleering Group

H2I09

Touryguo ta

10 i Ibs. P MOTE: To index wheel loosen nuts
{Ref. No. 43), Adjust & torque to

13 f1. lbs.

MOTE: Adjust drag link (Ref. Ma. 22 ar
44} as raquired so that spindle stops
contact frame agually en LH and BH
side. Torgue nul (Aef. Mo, 21 ar 43)

L3 131t [bs. after adjustment.

! Graass Buzhings,

Ref. Mo, 12
Ilr"r (3 Placas)
[
/
/ B
. 5
& 10
Codl gear feslh h % g/ _ n ," M. S’/
with grease. P Y ~f
' A N
; ,[ 8 3

MOTE: Pitman arm ghafl E.S__..---
{Hal. Mo. 36) 1o protrude .
/16" above lap of stoering E 15
gear assembly hub Groaso 2
[Reed. M. 26). |
m—18 Burshings
Torqua to 17-23
0. Ibs, (2 placcs)

EARLY MGDELS 19

—i&
Drag Link &
Spindle Asgy.

sorvice parts.

Tarque Ref. No_ 34 e,
to 1519 f. |bs, B
(4 plazes). s

Grease belore
MOTE: Use standard assembly

hardware lotgue g
specilicalions chart
unless otherwise noted.




Al Models

Steering Group
Ref. Part
Ho. No. ty Description
1 1923362 1 NUT, Hex, Lock, 5A16-18
2 1215326 2 WASHER, Staering Wheae!
3 1857017 1 CAP, Steering Whaal
4 1701197 i STEERING WHEEL
5 1825690 1 CAPSCREW, 515-18 x 3-1/2
G * 17035086 1 SHAFT ASSY ., Steeting
Al 1 ric i SHAFT ASSY., Steering
¥ 1813314 1 COTTER PiN
8 1960114 7 WASHER, Plain, 48/64"
9 173668 1 WASHER, Plain
10Q 1231350 2 CARRIAGE BGLT, 3/8-16x 1
11 1703508 1 PLATE, Mounling, Stearing
12 175440 3 BUSHING, Nylen
15 1930645 2 NUT, Hex, Flanga, 3/8-16
14 1922¥55 3 WASHER
15 1928352 2 MUT, Hex, Flange, 3/8-16, Whizlock
18 1673798 1 SPACER, Stop
t7 1821968 2 CAPSCREW, Hex Hd, 3/B-16 x 1-1/2
18 1919438 1 NUT, Hex, Lock ESMA, Light, &/18-18
19 1668527 2 NUT,Special, 3/8-24
20 1869567 1 BALL JOINT {Round)
21 1818402 1 NUT, Jam, 3/8-2d4
22 1685478 1 DRAG LINK (service with Drag Link Assy., Rel Mo, 40}
23 * 1703502 2 SPINDLE ASSY,, Keysd
T 1T7O7AS0 .2 SPINDLE ASSY., Splined
24 1960373 2 SCREW, Taptite, 5/16-18x 1
25 1753813 1 SECTOR MOUNTING PLATE
26 1703513 1 GEAR ASSY., Steering
27 1921577 1 CAPSCREW, Heor, 51618 x 1-1/4
24 *GE0ET0 1 KEY, Hi Pro
{Qty. 3 on Early Modela. See inaet paga 4.)
29 1706356 1 TIE ROD
20 1931350 2 CARRIAGE BOLT, 3816 %1
| 1811705 2 SPACER
a3z 1830645 2 MUT, Hex, Lock, Flange, 3/8-16
33 * 17034583 1 ARM ASSY ., Steering, R.H., Keyed
" 1706026 1 ARK ASSY., Steerng, B.H., Splined
34 T1g2ET2 2 SETSCREW, Sq. Md., 5MB-18 x 1/2
{Qty. 6 on Early Models. See inset pagea 4.)
a5 * 1703494 1 STEERING ARM ASSY., LH., Keyed
™ 1708997 1 STEERING ARM ASSY., LH., Splined
a8 1704512 1 PITMAN ARM ASSY.
37 ™ 170¥320 1 TLBE, Steering
38 1704430 2 KLIP RING, 573
a5 1860020 2 WASHER
40 1688478 t DRAG LINK ASSY. {Includes Bef. Nas_ 13, 14, 17, 41-44}
a1 1708226 2 SPACER
42 1702779 2 BALL JOINT (Flat)
43 1915282 2 MLIT, Heot, Jam, 1/2-20
44 1708084 1 DRAG LINK

* Used on all Mfg. Mo, 1681 834/1691893 befare serial na. 3075.
" Used onall Még. Mo. 16918311631 898 after serial no. 3074,



Engine & Cleciric Cluich Graup (Single Cylindar, Kohier)

30—
Elgctric Clutch
Assembly

|
|
L

Torgue engina
mgunting bolts
1o 40 IL Ibs,

{4 places).

,ﬂ,,:ﬂ
33—

ﬂ/zaz
\

Hold hex washar (Ref. No. 31)
and torqua to 45-50 ft. s,

6

1803
2182

Apply anti-salze
lubricant to

7 Do not apply sealant to ol

I
I 78 pressure swith (Hef. Mo, 23}
| Ramove Tallen from port on
v filter baso. Torque to
i 43 <?/.47 75-100 in. Ibs.
a1 I Coat thread
H wat threads
; I ﬂ"ﬂﬁzﬁ with saalant.
I
| 27
r“’éﬁ
g 16
g 49

Install into choke
hole of dashbgard.

MOTE: Use standard
hardware torque
specifications char
unless otherwise notad.



1258 & 14 HP Kohler

Engine & Electric Clutch Group (Single Cylindar, Koblar)

Ref. Part
Mo. No. Qty. Dascription
1 1663386 1 GABLE, Thrattla
z 1930531 1 SCHREW, Trusshead, 10-32 x 1/2
3 1831328 1 CARRIAGE BOLT, 5M16-18x 1-3/4
4 1704334 1 HAMOLE, Thrattle
L 172038 1 KNOEB, Throitle
6 aEm1 M 2 WASHER, Mylan
7 158475 1 CLIP, Bowden Wire
8 1704332 1 SPACER
2 10289149 1 MUT ASSY ., 10-32
10 18218961 1 CAPSCREW, Hex, 1/4-20 % 1-1/4
11 15600255 3 SCREW. Plastite, 1/4-20 x 5/&
12 1704335 1 BRACKET, Throttle Mounting
13 101025 1 WASHER
14 162085 1 SPRING
15 1819381 L WASHER, Plain, 5116
14 1917358 a LOCKWASHER, 6/16
17 1917372 2 MUT, Full, Hex, 5/18-18
13 1916622 2 MUT, Full, Hex, 1/4-20
19 1916564 1 LOCKWASHER, 1/4
20 1704333 1 PLATE, Spring
21 1960112 2 CLAMP, Hose
oo 1703856 1 SWITCH, il Pressure
23 1676861 1 HOSE, Fusl, 45-1/2" Long
o4 1 ENGINE, (Kohlar)
2h 171241 1 KEY
26 1705441 1 PULLEY ASSY. {(12.5 Only)
1704307 1 PULLEY ASSY. (14 HP Hydro Only}
27 1704419 2 BELT STOP
23 1673453 1 STREET ELBOYW, %8 Pips
29 1980405 4 SCREW, Taptite, ME - 1-1/4 x 30 mm
14 1703816 1 ELECTRIC CLUTCH finel. Ref. Mos. 52-55)
31 1708264 1 WASHER, Hex
32 oE0473a 1 CAPSCREW, M10-1-1/2 x 60 mm
23 1518199 1 LOCK\WASHER, 718
a4 1704357 | DUCT, Lower Mufflar
s SE0368 4 MNUT, Pal, 1/4-20
ag 1703971 1 MUFFLER ASSY.
37 035255 1 NUT, Pal, 5f15-18
3H 1931342 1 CARRIAGE BOLT, 5/16-18 x 2-374
34 1675183 1 CLAMP, Muffler
A 1705347 1 PIPE, Exhaust
M 19193286 2 WASHER, Plain, 5A1&
42 1421333 1 CAPSCREW, Hex, 5M16-18% 1
43 1705440 1 DUCT, Top, Mufiler
44 634683 2 CLIF
45 1960285 4 SCREW, Flange Whiz, 1/4-20 x 5/8
46 173206 1 FUEL FILTER
a7 1667346 1 CAP, Pipe
42 1901431 1 FIPE HNIPPLE, 3/2 x 2
49 1705358 1 FASTEMER, Panal
ai 520426 1 LOCKWASHER, External Tooth, 516
g1 1675104 1 SPRAING & NLT KIT
b2 16781 1 FIELD ASSY., Cluteh
53 1BAS4%6 1 ROTOR & ARMATURE ASSY.

*See your local Kohler Cistributor for parts and service.



Engine & Llectric Clutch Group (Twin Cylinder, Briggs & Stralton}

"Tapza
18403

21

B

Electric Cluteh
30 Assembly

Coat threads
with sealant.

Do nol apply scalant b Git
pressure switch (Ref. Mo, 3).
Ramgva Taflgn from port on
filter hasa. Torgue o

5100 in. [bs.

Apply anti-seiza
fubricant to
crankshait.

Tarque engina
mounting scraws
to 401t. Ibs.

{4 places).

Remove seraws (43 installed fingar

tight and shipped with angina. Lubricate
30 with anti-seize. Mount exhaust manifold

{Ref. No. 40) and 1orque serews 1o 175-
200 in. [(ba. Remove taps from exhaust,

MOTE: LUze standard
hardwarg torque
specifications chart
unless othenwise noted.

Hold hex washer {Raf. No. 31)
and torque to 45-50 . Ibs.

8



12.5 & 16 HF Briggs & Slmation

Engine & Electric Clitch Group (Twin Cylinder, Briggs & Stratton)

Hef. Part
No. No. Oy, Description
1 1666268 1 CAELE, Thretils
a 1930531 1 SCREW, Trusshead, 10-32 x 1/2
3 19371338 1 CARRIAGE BOLT, 5A6-18x 1-374
4 1704324 1 HANDLE, Throttls
L) 172038 1 KNOB, Throttle
g 86 71 2 WASHER, Mylon
7 158475 1 CLIP, Bowden Wire
8 1TFO4332 1 SPACER
7] 1228919 1 NUT ASSY_ 1032
10 1704344 1 CABLE, Choks Contral
11 1360256 3 SCREW, Plastite, 1/4-20 x &f&
12 1704335 1 EBRACKET, Threttle Mounting
13 101025 1 WASHER
14 162085 1 SPRING
15 1215381 1 WASHER, Plain, 516
16 1217356 2 LOCKWASHER, 5r16
17 1917372 2 MUT, Fuil, Hex, 515-18
18 16673246 1 CAP, Cil
19 1704343 1 DRAIN, O
20 20598 1 SCREW, Taptite, 3/8-16x 1-142
21 18260112 2 CLAMP, Hose
22 1703956 1 SWITCH, Ol Prassure
23 1676861 1 HOSE, Fual, 455" Long
=24 1 EMGIME, Twin Cylinder, 16 HP {Briggs & Strattan)
1 EMGIME, Twin Cylinder, 12.5 HP {Briggs & Stratton)
25 171241 1 KEY
26 1704307 1 PLULLEY ASSY,
2F 17044139 2 BELT STOP
28 1703908 q SCREW, Metric
29 1830598 3 SCREW, Taptite, 3/8-16 x 1-1/2
a0 1703016 1 ELECTRIC CLUTCH (Ingl. Rsf. Nos. 48-51)
ai 1708264 1 WASHER, Hex
32 1960370 1 CAPSCREW, 711620 x 2-1/2
33 1918195 1 LEOCKWASHER, 7HE
a4 1704357 1 DUCT, Lowar Mufflar
a5 DEGAGA 4 MNUT, Pal, 1/4-20
36 1705571 1 MUFFLER ASSY.
37 235256 1 MUT, Pal, 5116-18
1] 1931342 1 CARRIAGE BOLT, 5M16-18 x 2-3/4
39 1676183 1 CLAMP, Mulflar
40 1703986 1 MAMNIFOLD, Exhaust
41 1919326 2 WASHER, Plain, 11/22
4z 1921333 1 CAPSCREW, Hex, 5116-18 x 1
43 1707334 1 DUCT, Upper Muiffler
44 834883 1 CLIP
45 1960205 4 SCREW, Flange Whiz, 1/4-20 x 5/8
46 520427 1 LOCKWASHER, Bxternal Tooth
A7 1824040 2 WASHER, Flain, 13/32
48 1679101 1 FIELD ASSY., Chuch
449 1608486 1 ROTOR & ARMATIURE ASSY.
50 173206 1 FLEL FILTER
81 1678104 1 SPRING & NUT ¥IT

“See your local Briggs & Stratton Distributor for parts apd service.



Gear Transmission Group

220

Shift lever assembly
foear modals}, Ref.
Ma. 14, pages 28-23.

Targue to
14=21 i Ibs.

Inatall braks red
{Ref. No. 27) hare.
Apply
ant-seiza
Clutch rod, 24 pound,
fgear models) -
Hef. Mo, 24, - -
pages 26-27.
e Mounts in
[dier arm assy., frame
{gear models)
N Hef. Ne. 14,
i T-w pages 26-27.
g —

11

“h bled NOTE: Use standard

Yren assermbled, hardwars torque

distance to bracket 5 scificationsq chart
e {Raf. No. 28) should P _

3-1A6" comprassed be 174" (+1/327. unless otherwise noted,

length when azsemblad,
10



Zear Models

Gear Transmission Group
R=f. Part
MNo. No. Cy. Description
1 1703836 1 W BELT
2 1705482 1 FULLEY ASSY., Driven
| 1828721 2 SETECHEW. 5618 x 1/2
4 1828352 1 MUT, Flanga Whizleck, 3/2-16
L 1824940 g WASHER, Flain, 3/8
& 1678924 1 BELT STOP
K 1705463 1 BRACKET, Puliey
3| 1708029 1 PULLEY, Idler (V™
4 1521971 1 CAPSCREW, Hex Hd,, 3/8-18 x 1-3/4
10 B221042 2 KEY
i1 1676518 2 HUBCAF
12 g277a4 2 “E" RING
13 18960114 2 WASHER (Rear Axla)
14 1867191 2 SPACER, Axle
15 1960160 2 WASHER
18 1835048 4 NUT, Lock, Flange, 5M16-18
17 1919325 & WASHER, Plain, 516
18 182171% 4 CAPSCREW, Hox, 51518 x 2-1/2
19 805123 1 KEY
20 1830585 2 SCHEW, Hex, Whiz, 5f16-18 % 1-1/4
21 1830601 4 SCREW, Taptite, &516-18 x 58
22 17050452 z SUPPORT, Transmigsion
23 1327557 4 NUT, Hex, Flanges, 5A16-18
gl 1 TRAMSMISSION, 5 Speesd
25 1706553 2 SPRING, Ext.
26 1731435 Z RETAINER, Hubcap
27 1705446 1 ROD, Brake:
28 1705457 1 BRAKE ARM ASSY.
22 1663136 1 SPRING, Compression
30 1218438 1 NUT, Nylan, Leck, 5f16-18
Y| 1828698 1 NUT, Hex, Jam Lock, 5/M18-13
32 18917372 1 NUT, Hex, Fuli, 516-18
33 18917356 1 LOCKWASHER, &/16
34 1518447 3 COTTER PIN
as 1924361 2 WASHER, Plain, 142
a6 178188 i RO, Shift
a7 1703900 1 SPACER
35 1818381 @ WASHER
32 1705500 1 LEVER, Shift
40 18680151 1 WaSHER, Plain, 1/4
41 1416964 i LOCKWASHER, 1/4
42 1922334 1 CAPSCREW, Hex Hd,, 1/4-28 x 5/8
43 1821977 1 CARPSCREW, Hex Hd,, 5/16-18 x 1-1/4
44 8191022 1 SET COLLAR
45 18268804 1 SETSCREWY, 1/4-20x 38

*Obtain repair paris from your authorzed Peerlesg/Tecumeeh Distributar. Refer fo pages
G265 for component parts.

ER



Hydrostatic Transmission Groug 1

2362
9

Actuator assembly =, ., 3 \\ ﬂ 10
{hydro modsls), Ref. =* .
No. 11, pages 20-31, . & \

@
-

12 Haok to rear
X of frame assy.

PR, ey

4
Torquato §0- Terque to 70-
@___J 100in.lbs - 80 in. lbs.
I P
a

MOTE: Use standard
hardware torque
speciiications char
undess otharwise noted.

12



Hydro Modeis

Hidrastatic Transmission Group 1

Rel, Part
Ne No. City. Description
1 1707335 1 TRANSAXLE, Tuff Torgue (See Mote below)
2 18960328 2 SHAP RING
3 17732 1 FULLEY, Driven
4 1708263 1 SETSCREW, 5M6-18 % 5/16
5 10BS08 1 BELT, Drive
& 1707933 1 FAM
7 1833958 ] SCREW, Taptite, 1/4-20x 1-148
a 10193286 1 WASHER, 11/32 x 24 x 1116
4] 18168448 1 COTTER PIN, 1516 x 1
10 1707768 1 ROD, Return-to-Newtral
11 1708357 1 CAM ASSY.
12 1707471 1 SPRING
13 1704351 a2 FASTEMNER, Pansl
14 1676467 1 CAP, Filler
15 1707985 1 BEZEL
16 170764 1 TAMNK, Expansion Chamber
17 173335 1 PAD
18 1708721 2 CLAMP, Hose
19 1708052 1 HOSE
20 1708047 1 SCREEN, Filter
21 1860448 1 MUT, Hex, 6 mm
2z 1916964 1 LOCKWASHER, 1/4
23 60464 1 SCREW, Hex, 5mm-1x 55 mm
24 250200 2 WASHER, 1" 1.0, 2-1/4" 0.D.
25 1708948 2 SPACER, 1-3/2" Long

Note: Ses pages 16 thru 25 for Service Parts

13



Hydrostatic Transmission Group 2

epamy

Actuator assembly
{hydro rmodels), Haf.
Mo 11, pages 30-31,

35 2 2-1/2" enmpressad
lzngth when
azsambled.

Shift lover assy.
Haf. No. 21 {early
hydro madels), or
Ref. No. 38 (ater
hydre models),
pages 32-33

NOTE: Usa standard
hardwara torgue
specifications chart
unless otherwisa notad,

14



Hydro Models

Hydrostatic Transmission Group 2

Ref. Part
No. No. City. Descriptlon
i 1921714 4 SCREW, Hex, SM16-18x 2-1/2
2 1918226 ¥ WASHER, Plain
3 1935048 4 MUT, Hex, Flange, Lock, 5A16-18
L 051040 2 KEY, 1/4 50, x 2-1/4
g 1708185 1 ROD, Support
& 1960463 1 CARRIAGE BOLT, 1/4-20 x 2-1/4
¥ 18231323 1 CARRIAGEBOLT, 5A16-18x 2
8 TTOVTE? 3 BRACKET, Mounting
4] 1860353 2 WASHER
14 170a183 1 SPACER, Shift Lever
11 1920397 2 MUT, Hex, Nylon, Lock, 1/4-20
12 211332 1 FITTING, Lube
13 1860151 1 WASHER, 1/4 % 1-1/4 x 5/64
14 18213719 3 WASHER, 17/84 x 5/8 x 364
15 1707944 a2 ROLLER, Cam
16 16921963 1 SCREW, Hex, 1/4-20x 2
17 1960223 1 CARRIAGE BOLT, 5/16-18 x 1-1/4
18 1919381 2 WASHER
19 1710437 1 SPACER
20 1917356 1 LOCKWASHER, 5/16-18
21 1917372 1 MWUT, Hex, 5f16-18
22 1709170 1 RGO, Shift
23 1918447 a3 COTTER PIN, 518 x 3/4
24 1924361 2 WASHER, 17/32 x 1-1/4 x 5/64
25 1919438 1 NUT, Hex, Nylon, Lock, 5/15-13
26 187041 1 SPRING, Braks
27 1927557 3 NUT, Hex, Flange, Whiz, 5/16-18
28 1707936 1 ROD, Brake
29 1874069 1 NUT, Hex, Mylon, Lock, & mm-1
FQ TFQ7a62 1 EXTEMNSION, Brake Levar
21 860444 1 SCHEW, Hex, § mm-1
a2 1709168 1 LEVER ASSY.
a3 1821333 1 SCHREW, Hex, 51613 % 1
34 17077652 1 TORGUE STRAP
35 1918455 1 COTTER PIN, 532 x a/84
1] 1707966 1 LEVER, Tow Valva
37 1707981 1 RCD, Tow Valve
38 129181 1 BPRING

13



Transrvssion /Housing Group

2EE5

NN/
\: W F.J%.J-i jl

< U
mw\,&\ﬁ |
?:N.:'- -f.'--"-. L_\L: -_'},u_'}.-llr_.-m

NOTE: Use slandard hardware
torque spec. chart unless
otherwise noted.

16



Tuff Torg Model K6a

Transmission /Housing Group

Ref. Part
Ho No. Gty Description
1 1708646 1 COVER ASSBY.
2 1708647 1 HOUSING
3 1708656 2 SEALING CapP
4 1708652 1 SEAL
L] 1708657 1 CENTER CASE ASSY.
8 TF1BE6E 3 PACKING
¥ 1708658 2 PLLUIG, 1/4
a 170BE64 1 FILTER SET
9 1707799 15 SCREW, Self-Tapping
10 1708645 1 WASHER, Seal
1 1708653 1 BOLT
12 1¥0EBS4 1 BOLT
13 1708855 3 SCREW, Self-Tapping
14 1708665 1 PLUG
15 17077EE 1 FPACKING
16 1708663 1 CONNECTOR
17 1708667 3 EOLT
18 1708648 1 MAGNET
19 1708659 1 VALVE {Incl. Ref. Nos. 20 & 21}
20 1708660 2 PACKING
a1 170EGR0 1 RING, Back-up
22 1708662 1 WALVE {Incl. Hef. Noz. 23 & 243
23 170B661 1 RING, Back-up

17



Pump ShaftMotor Shalt Grougp

L

NOTE: Lse standard
hardwara tergiue
specifications chart

unless clherwise noted,

18



Tutf Torg Model K60

Pump ShaftiMofor Shaff Group
Raf. Pzrt
Ho No. Lty Dezcription
1 1708651 1 SEAL
2 1708650 1 RING, Rataining
3 1708672 5 RING, Retaining
4 1708670 K| WASHER,15/32 x 51/64 x 3/54
s 1708673 2 BEARING
2] 1708668 2 CYLINDER BLOCK
7 17086849 2 SPRING
g 1708671 1 SHAFT, Pump
g 1708675 1 THRUST BEARING
10 1708674 1 RETAIMER, Thrust Bearing
11 1708675 1 SHAFT, Motar

19



Range Shaft Group

RELT

Use standard

NOTE:
hardware torque

chan

athemwiss not

specifications

ed.

nlass

20



Tuff Torg Model KEQ

Range Shalt Grotp

Ref. Part

Ho. Mo, hy. Description
1 1708677 2 THRUST BEARING
2 1708685 1 BLOCK SET
3 1708678 1 SWASH PLATE
4 1708681 1 THRUST FLATE
5 1708674 1 THRUST BEARING
g 1708680 1 THRUST PLATE
7 1708682 1 ARM
8 1708683 1 SHAFT, By-Pass
9 1708684 1 SPRING

10 178686 1 PACKING

21



Centering Assy./Brake Group

2300

NOTE: Use standard hardware
warque spac. chart unless
olherwise noted,



Tuff Torg Modal K60

Centering Assy/Brake Group
Ref. Part
Nao. Ho. City. Description
1 1708623 1 RING, Retainihg
2 1708652 1 NUT
3 170B5852 1 WASHER
4 1708681 1 PACKING
5 1708688 1 FULCRUM
& 1708690 1 PACKING
7 1708687 1 SHAFT, Control
g 1708711 3 BOLT
a 1708709 1 BAND BRAKE
1Q 1708672 1 RIMG, Retaining
11 1708710 1 DRLUM, Brake

23



Axfe Bhalt/Differential Gear/Fromt Pinion Group

@ / 33609

NOTE: Use standard
hardware torgue
specifications chart
unless ctharwise notad.

24



Tulf Torg Model K80

Axfe Shaft'Differential Gear/Front Pinfon Group

Ref. Part
Ho. Ho. Oy, Description
1 170R708 2 SEAL
2 1707862 2 BEARING
3 1F0R704 1 AXLE SHAFT, Right
4 TF0B705 2 BLUSHIMG
5 1FOE708 2 COLLAR
6 1708707 = RING, Rstaining
7 1708703 1 AXLE SHAFT, Lelt
g 1708694 2 GEAR, Diffsrential
9 170BGIS 2 THRUST WASHER
10 1708698 1 GEAR
11 170BEST 1 SHAFT, Pinian
12 TF0BGIG 2 PINICON
12 1707809 i EEARING
14 1708899 1 SHAFT, Final Pinion
15 1708702 i GEAR
16 TFORFO0 1 WASHER
17 1708701 1 BUSHING

25



Fool Controls Graup (Gear )

“*2183

EARLY MODELS

IDLER PLILLEY
(Haf. Wo. 21}

Spring (Ref. No. 23] can be
hooked in forwerd hole o
increaso bl lenslon atter
belt wear-in.

Saa logation note,
Frama & Front Axle
Group (page 2).

NOTE: Lse standard
hardwara torque

specifications chart
unlass otherwisa noted,

26



Fear Models

Foot Confrols Group {(Gear )
Ref. Part
No. Neo. Gy Descripticn
1 1704621 1 CAM, Lift
2 1663114 q BUSHING, Plastic
3 17042585 1 BRAKE PEDAL ASSY.
4 1704309 1 PAD, Faot Peda
L) 1919326 2 WASHER, Plain, 11/32
& 1918447 2 COTTER PIN
K 1704429 1 CAM, Parking Brake
g 1676374 1 KMNOR, Plaatic
i) 1704829 1 RO, Parking Brake
10 1821319 1 WASHER, Plain, 9532
11 16784924 1 BELT STOP
12 921133 i FITTING, Grease
13 1923352 2 NUT, Flange, Whizluek, 3/9-16
14 1705442 1 ARM ASSY., ldler
15 1823360 1 COTTER PIN
11: 1960020 1 WASHER, 53
17 1704420 1 KLIPRING, 5/8
18 1824940 ri WASHER, Plain, 13/32
(Qty. 8 an early modal idler pulley)
14 1F0BD25 1 PLLEEY *y™
20 1831363 2 CARRIAGE BOLT, 2/8-16 x 1-3/4
21 1707282 1 PULLEY, Idler
22 14919435 1 NUT, Hex ESMA, 3/8-16
23 1666750 1 SPRING, Drive
24 1705451 1 ROD, Clutch, 5M16 Dia
=5 1704406 1 ARM, Foot Pedal
26 1922755 1 WASHER
27 157081 i SPACER (Eatly models only)
28 1686204 i SPACER (Early models only)

27



Hand Controls Group {Gear)

"r21g4

EAALY MODELS ey
Service Lift Red (Raf, Mo, 213 ¥ ;
with Kit 4 685447 Vo

| Parking brake
[ rod, Ref. MNo. 3,
I pages 26-27.

2 .— Locate tight against
- - 1
NOTE: Use standard e . - underside of frame.
hardwarne torque S, LA LE Cluteh rod, 24
spacifications chart [ s Ref. No. 24,

unless stherwise notad, Foot pedal arm, pages 26-27.
Ref. Mo. 25,

pages 26-27.

28



Gear Models

Hand Controls Group (Gear)

Hef. Part
Na. No. Gty Desctiption
1 1931337 2 CARRIAGE BOLT, 5/16-18 x 1-1/2 (Later madels only)
2 1924356 1 WASHER, Plain, 13/32 x 1-1/2 x 1/8
3 1915381 1 WASHER
4 1704623 1 LINK, Lift Upper
& 1704624 i LIMEK, Lift
g 1705590 ] SPACER, Special
7 1704629 1 SRACER, Special
B 1918447 a COTTER PIN
S 1704756 1 LINK, Lit, Upper Transport
10 1704825 1 CAM, Lift Azay,
11 1860044 1 WASHER, Plain, 21/64 x 1-1/4
12 1818428 2 MUT, Hex ESNA Lock, 5/16-18
13 1231335 1 CARRIAGE BOLT, 516-18 x 1 [Early madels anly)
14 1705487 1 SHIFT LEVER ASSY.
15 19243561 1 WASHER, Plain
iG 1704428 2 BUSHING, Plastic, 1/2 Dia.
17 176440 * BUSHING, Nylon, 3/4 Dia.
18 1709236 1 SPRING, Torsion
18 170d421 1 LEVER, Shitt
20 1676743 1 KNOB, Plastis
21 1685447 1 ROD, Lift Handle Kit (Eardy models)
1705831 1 ROD, Lift Handle {Later Models)
bricd 172038 1 KNCE
23 1705628 1 BELT STOP
24 18922750 1 WASHER, Plain
25 1860206 1 WASHER, 1/2

29



Foof Controfs Group (Hydro)

TENI2

EARLY MODELS

EARLY MODEL £ o
V-PULLEY (Raf. No. 19) fims, it

‘i‘:-\.

EARLY MODELS
IDLER PULLEY
{HFef, No. 21}

Braks rod,

Hsf. Ma, 25, T
Pages 14-15. e
\ xfﬁ.-_‘,,
it

b
.-r"":‘::i“.
o
o

Return-to-nautral rod,
Ref. Mo. 10, pages 12-13.

-

ettt
L

——

-

"
- a

This end anchored
tothe slatin
transmisaion bracket
{Ref. No. 8, page 15).

MOTE: Use standard
hardware torqua
specifications chart
unless otherwise noted.

30



Hydra Models

Fool Confrols Group (Hydra)

Ret. Part
Ne. Ne. ity Descripticn
1 1704621 1 CAM, Lift
o 1663114 2 BUSHING, Plastic
3 17042585 1 BRAKE PEDAL ASSY,
4 1704305 1 PAD, Fuot Fedal
h 1919324 3 WASHER, Flain, 11/32
7] 1923360 2 COTTER PIN
7 1704429 1 CAM, Parking Braka
8 1676374 1 KNOB, Plastic
a 1704328 1 ROD, Parking Brake
10 19213149 1 WASHER, Plain, 9/32
11 1708001 1 ACTUATOR ASSY.
12 TFOBO0E 1 LEVER, Cluteh
13 1828352 2 NUT, Flange Whizlock, 3/8-16
14 1704408 1 PIOT ASSY., lder
15 1018447 1 COTTER PiN
16 1950020 1 WASHER, =/8
17 1704420 1 KLIPRING, Sfa
18 1924240 3 WASHER, Plain, 13/32 (Qty_ 4 an early modals}
14 1707283 1 PULLEY v
20 1821811 2 CAPSCREW, 3/3-18 % 1-3/4
= 1707282 1 PULLEY, Idlar, Flat
22 1704406 1 ARM, Foot Pedal
23 17709 1 SPRING, Drive
24 174430 1 ROD, Cluteh, SM 5 Dia.
25 1919435 1 MUT, Hex ESMA, 3/a-18
26 10932755 1 WASHER
27 157081 2 SPACER (Early madels anly)
28 1666294 1 SPACER (Earfy models anly)

3t



Hand Confrols Group (Hyvdro)

*anas

G110
Inatall washer %35
with ounded -
adge down. @__...-] 3

8 L_["'Grﬂase
EARLY MODELS
LATER MODELS
25—@ Mote A- On later modsls, retate shift lever
LOWER DASH (Ref. Mo, 28] from full foward pesition over
28 shift lsver pratrusions {greased areas) with

75-100 in. Ibs. Adjust tension on adjustment
nut {Aef. No. 19} 10 achisve 75-100 in. lbs.

Neote B On [ater modelzs, posifion
bracket {Raf. Mo. 18] up against
washer [Raf. Mo, 11} and stud
{Fef. No_ 34} and back of |awer

| dash hefore tightening hardwars,
—
Parking brake 10
red, Ref. No. g, j
. I pages 30-31. 11
L f/ 19
Lift eam, P ({T/y . L ®/
Ref. No_ 1, Lo : ;
Fagas EMT X L A
e o ' s 7 Graasa
NOTE: Use standard ':Efff:"‘"”"-x
hardware torque - P o Eiuftcﬁ mg:i
specifications chart L \""‘-- Eq;?tﬁgdggam p:lg-as %{]-33 ;
unless otherwiss nated. pages 36-31.

32



Hydro Models

Hand Controls Group (Hydro)

Ref. Part
No. Mo. Oty. Desgcription
1 18260208 i WASHER, 1/2
2 1824254 1 WASHER, Plain, 13/32 x 1-1/2 x 1/8
3 1705590 1 SPACER, Bpecial
4 1704623 1 LINK, Lift Upper
5 1704624 1 LIMK, Lift
G 1921337 2 CARRIAGE BOLT, 5M16-18x 1-142
¥ 17046282 1 SPACER, Sperial
H 1918447 4 COTTER Pl
4 1704756 1 LIMK, Lift, Upper Transport
10Q 17044825 i CAM, Lift Asay,
11 1960044 3 WASHER, Plain, 21/84 x 1-1/4
12 19173546 2 LOCKWASHER, 516
13 1217372 2 WUT, Hex, 5A6-18
14 182127 1 CAPSCREW, Hex Hd., 5/16-18 x 1-3/4
{Early models anly}
14 18183281 2 WASHER, Plain, 516
16 1704620 1 BRACKET, Tension
17 18960020 2 WASHER, Plain, 58 (Early models anly)
12 1704832 1 SPRING {Early models only}
19 1919438 1 NUT, Hex, ESNA Lock, 5/16-18 (Qty. 2 on later models)
20 1704332 i SPACER
1 1685402 1 SHIFT LEVER KIT (Early models only)
oo 1924361 1 WASHER, Plain
i) 1704428 2 BUSHING, Plastic, 1/2 Dia.
24 176440 1 BUSHING, Nylon, 3/4 Dia..
25 1708236 1 SPRIMG, Tarsion
28 1704421 1 LEVER, Shift
27 1876743 1 KMOB, Plastic
28 1705431 1 ROD, Lift Handle
28 172038 1 KNOB
2 14| 1831317 2 CARRIAGE BOLT, 1/4-20 % 3/4
N 18921319 2 WASHER, Plain, 1/4
3z 1916964 2 LOCKWASHER, 1/4
33 1916622 2 MUT, Hex, 1/4-20
34 17og2i1 1 STUD, GMB-18% 3-1/4
35 1709140 1 WASHER, H.T.
a8 1677746 i SPRING, Compression {Later models anly)
a7 1709043 1 SPACER
38 1709166 1 SHIFT LEVEHR ASSY. {Later models only)

33



Heod, Grilfe, & Dash Group

1'm34

RHeadlight assembly,
Ref, Me. 11, pages 38-39,

NOTE: Use standard
hardware torqua
specifisations chart
unless gthorwiss noted.

34



Al Modals

Hood, Grilfe & Dash Group

Ref. Part
No. No. Gity. Dascription
1 1704134 1 SUPPORT, Bulkhead, R.H.
2 17 F3E5 1 AIRDUCT
3 177326 1 MOLEMNG, 8ir Duct
4 177004 1 DASH ASSY. {Hydro modats onky)
17072 1 DASH ASSY. (Gear modals only)
5 OEU3ES 10 PAL NUT, 1/4-20
& 1670675 2 PLUG, Bumper (Gaar models anly)
7 1621319 2 WASHER, Plain, 1/4
8 1709238 1 DASH, Lower
g 178440 1 BUSHING, Myion
10 1925003 8 SCREW, Tapttie, 1/4-20 x 1/2
1 1980295 20 CAPSCREW, Whizlack, 1/4-20 x 5/8
12 1704133 i SUPPORT, Bulkhead, L.H.
13 1704872 i SIDE PANEL ASSY., LH.
14 171600 2 STRAP, Hood
15 1960086 2 WASHER, Spacial
16 1933886 2 NUT, Hex, Nylon, Lock, i#10-24
17 1820397 10 MUT, Hex, Nylan, Lock, 1/4-20
18 1707580 1 BULKMHEAD
19 1704527 . 1 GROMMET, Wire Harness
20 1704342 2 GROMMETS, Bulkhead
21 1703292 1 GHRILLE
22 1704316 2 HIMGE, Hood
23 1705249 2 SPACER
24 19680373 2 SCREW, Taptite, 5/16-18 x 1
25 1704626 2 SPACER, Hood
28 1704625 2 CLIP, Hairpin
a7 1930601 2 SCREW, Taptite, 5/16-18 x 5/8
25 1705245 2 PIVOT, Hood
28 1704575 1 SIDE PAMEL ASSY., RH,
30 1702240 i HOOD
3 17081587 1 PLUG, Hale, MHourmeter
32 1709185 1 PLUG, Hole, Elecirie Lift (Gear models anly)

35



Saal, Deck & Fuel Tank Group

Later models have seat deck
cerer hale for witing harmess.

35

MOTE: Use standard
unlass otherwise notad.

hardwarne tangque

apecifications ehart



*aff Models

Seal, Deck & Fuel Tank Groug

Ref. Part
Mo. Na. 2y Description -
1 1707492 1 SEAT
2 1708307 i SUPPOAT, Seat Fivet {Later models)
1685433 1 SUPFDRT, Seat Pivet {Early models}
3 1631338 2 CARRIAGE BOLT, 5A6-18x 2
4 35112 1 CLIF, Sprad
& 1704244 2 SPACER
6 1704402 2 SPRING, Compression
7 1707101 1 PLATE, Switch
8 1704728 2 SPRIMNG, Campression
g 1709256 2 WASHER, Plain
10 1707137 1 SPRING, Bxtansion
11 18754348 2 MUT, Hex, Nylon Lock, 5M8-18
12 TFQ4724 2 COVER, Spring
13 1707084 1 BRACKET, Seat Pivat
14 1931350 2 CARRIAGE BOLT, 2/8-16x 1
15 1663 7R3 2 SPACER
16 19249440 2 WASHER, Plain, 12/22
17 1960459 @ SCREW, Truss Hd., Tom drive, 3/8-16 x 1
18 1818439 2 NUT, Hex, Nylan Lock, 3/8-16
19 1704266 1 CAP, Fusel Gauge
20 17080584 1 TANK, Fusl
21 1704108 1 ELBOW & TUBE ASSY.
22 1654030 T BUSHING
23 1708361 1 PLATE, Reinforcameant
24 1825003 4 SCREW, Taptile, 1/4-20 x 1/2
25 1707487 1 SEAT DECK
=5 1701228 1 BUSHING, Snap
a7 TH30607 2 SCREW, Taplite, 5f16-18 x 518
28 1831648 -} BOLT, Hex, Whizleck, 5/16-18 x &8
28 1928352 @ NUT, Hex, Flange, Whizlock, 5/116-18 x 1/2
Ja 1707131 1 BRACKET, Seat Slide
N 1704723 1 HAMNDLE, Grip
32 1707133 1 LEVER, Seat Relsase

* SIMPLICITY MODELS:
Parts listert on pages 36-37 are used on lster gear model 1631891 {after sarfal no. 3074) and
all hydro models 1692071, 1682073, 1682105, and 1532106. Refar to TP-1155-03
far early model year configuration.

* DEUTZIAGCD ALLIS MODELS:
Paris listed on pages 356-37 are used on later gear model 1681693 (after serial no. 2074} and
all hydro madels 1552075, 1692075, 1692108, and 1692110, Refer to TP-1166-02
for early medel year configuratian,

37



Efsctrical Group {Lower Harness)

a0

Zoc Engine
Group

To Upper
Harnass

Kahlar units
only.

12

Briggs & Skralton
unils onky.

anging kill wire
on iwin cylinder
Briggs & Stratton
meodels only.

Electric
Clukch

Lacatlon of enging

kill wire on o :
single cylinder !:'_';'
Brigys & Stratlon )

To engine fus models only. A
-

‘shut-off, Briggs &
Stralton Vanguard anly

Ground 1 B.H, (not used on single .

front engine cylinder angines}. Keohler units
l'y.

mounting balt. : / anly

Ter il pressure

sending unit,

Briggs & Stratton

units only. To ol prassunc
seading unil,
Kaohler units only.

MNOTE: Use standard
hardwara torque
spacifications chan
unloss ctherwise notad,

38



Al Modets

Electrical Group (Lower Harness)

Fref. Part
No. Mo, Gty Deszcription
1 1708359 1 SWITCH, Seat, Operator Fresent
el 1704877 1 WIRE ASSY., Seat Switch
3 1704377 1 HARNESE ASSY., Lower
{Twin Cylinder Briggs & Stratton Vanguard}
1705447 1 HARNESS ASSY., Lower
(Single Cylindar Kokler Command)
1704378 i HARNESS ASSY., Lower
(Single Cylinder Briggs & Stratten)
4 1707232 1 WIRE AZEY., Engines Ground
) 1674358 1 WIRE ASSY., Headlight
& 1677370 2 SOCKET, Bulb
7 1703044 2 HEAT SHIELD
L 17032449 1 BEZEL, Hendlight
g 1677371 2 BULE, Haadlight, 12.8V
10 1703248 1 LENS, Headlight
11 1703545 1 HEADLIGHT ASSY. {Incl. Ref. Mos. 6 - 10}
12 1701011 2 TIE, Cabla
12 1701220 3 BUSHING, Snap {Ciy. 2 on 12.5 HP Hydro,

Cty. 1 on 12.5 HP Gaar)

39



Elactrical Group (Main Hamess)

L

P.T.0. Swilch |

¢

Transmission

Henadlight
Switch

25 Ta Englne
Starer

Battery Ground -

mount using fAght
frant englng mounling bedl. | NOTE: Use standard

& 19 hardwara tarque

specifications chart
unless otherwize noted.

40



Al Modefs

Elactrical Group (Main Harfiass)

Ref. Part
Nao. No. Crty. Bescription
1 1703798 1 SWITCH, PTO, Electric Clutch
Z 1676130 ) BULB, Indieator Light
3 1960365 7 BCHEW, Plastite, #3-16 x /2
4 1665238 i CIRCLUIT BREAKER
b 1665237 1 WIRE ASSY.
B 1917358 2 LOCKWASHER, 5418
i 1678006 1 SWITCH, Ignition
B 1704347 1 ADAPTER, Mut
g 1704346 1 COVER. Key Switch
10 1704348 i KEYS
11 1703972 i MODULE
12 1685200 1 SOLENCID
13 1960255 2 SCREW, Plastite, 1/4-20 x 5/8
14 16035158 1 CABLE, Battery to Solanoid
15 1761521 1 SWITCH, Transmission, keutral Start
16 1703708 1 SWITCH, Head|ight
17 1704614 1 STRAP, Wire Retainer
18 1677298 1 BOOT, Insulatar
13 1734348 2 HUT, Plastis, 1/4-20
20 1704112 1 TRAY, Battery
21 1585215 1 BATTERY, 39 Amp
22 1704581 1 VENT, Baﬂsr}.r
23 1512103 1 HOSE, Battery, Drain
24 1923341 2 CAPSCREW, Hex, 1/4-20 % 3/4
a5 1521319 G WASHER, Plain, 9/32
26 1704635 1 CABLE, Battery to Ground
o7 15165964 2 LOCKWASHER, 1/4
o] 116622 2 MUT, Hex, Full, 1/4-20
29 1669831 1 HGLD DOWN, Battery
a0 1820263 2 MUT, Hex, 5A16-24
31 1704532 2 ROD, Battery Hold Down
az 122023 1 COVER, Tarminal
a3 1668815 1 CAHLE, Solanaid to Startar
34 1704376 1 HARMEES, Upper

41



Wheels & Tires Group (Gear)

*r21B5
9
Grease front wheel assemblies.
Washer tu be on
Inglde of 1kra.
1 i2
13\
Retaining ring must
be properly soaled
in groove.
14 Rel. Na. 3
Lalar Models
P/N 1679713
1-4518" 1=3/8"

=N

1-144" 1-1/8"
—— —}

Early Models
P/N 156316

TO SERVICE BEARINGS
Ta order replacemeni hearings,
measure |.D. of whesl hub ko
delermine bearing size.

N

14

MOTE: Use standard E&L ﬂgggse‘ze b Aataining n
hardware torque Qe J558m| IY. Dtﬂlnlng ring must ba

e ia properly seated in the
specifications Fhaﬂ grooyve of the rear axle.
unless otherwise noted.

42



{Foar Models

Wheels & Tires Group (Gear)

Ref. Part
No. No. Gy, Desenption
1 1705376 2 WHEEL & TIRE AZSY. (15 » £.00-6), Beige
flncl. Ref. Mos. 2, 3, 4, 5, & &)
1705378 2 WHEEL & TIRE ASSY. (15 x 6.00-8), Silver
{lncl. Ref. Mos, 2,3, 4, 5, & 8)
2 1653618 2 TIRE {15 x 6.00-8)
3 1679713 4 BEARING, 1-9/16" Cutside O.D, $-3/8" Inside O.D.
{To be used with Later Model Wheal Assambly. See
inset illustration on page 42
156316 4 BEARING, 1-1/4" Quiside 4.0, 1-1/8" Ingide 0.0
{To ba used with Early Modeal Wheel Assembly. See
fneet illustration on page 42.}
4 1705377 2 WHEEL ASSY. {Incl. Rel. No. 3), Beige
1705279 p WHEEL ASSY., Silvar
5 172353 4 VALVE STEM & CAP
8 1664080 1 TUBE {4.1043.50-6} Sarvica Only.
Sega Note Below.
7 1673244 2 WHEEL & TIRE ASSY. (16 x 8.50-8), Beige
{Incl. Raf. Nos. 5, 2 & 10)
1677545 2 WHEEL & TIRE ASSY. {18 x 8.50-8), Silver
fInel. Raf. Nos. 5, & & 10)
5 1655816 2 TIRE {18 x 8.50-8)
9 1960114 2 WASHER {Rear Axle)
10 1673245 e WHEEL ASSY., Bsige
1677546 2 WHEEL ASSY,, Silvar
11 1980160 4 WASHER
13 1701435 a RETAINER, Hubcap
13 1611710 4 KLIP RING
14 1676515 4 HLUBCAP
i5 1667197 2 SPACER, Axle
16 164247 2 TUBE (18 x 8.5-8}

NOTE: Simplicity Tire Sexslant can be used to repair tires in place of tubes.

43



Wheels & Tires Group (Hydro)

A-772lEn

MOTE: s standard hardware
torque spec. chart unless
otherwise noted,

1
H servicing bearing [Ret, Mo, 3) refer
to insot ilfustrallon for correcl baaring siza.
Grease front wheel assemblies.
3 Washer tao be on
inside of lica.
e # i Ig Retaining ring must
e, Al ]E ‘____..-he pruperly seated
3 / 1
= _ 14

e B in groove.

Rel. Mo, 2

Latar Models
PN 1579713

Early Models
P/H 156316

TC SERVICE BEARINGS
To arder replacament hearings,
measure 1.D. of whaal hub tg
delermine hearing sfze.

MOTE: Llse standand

hardwars torgue
specifications chart e : Retaining ring must be
unless otherwise noted. Tt properly spatcd in the

R l greave of the rear axs.

Apply anti-seizp
1o axfe before assembly.



Hydro Models

Wheeis & Tires Group (Hydro)

Hef. Part
Ho, Ho. Oy, Dezcriptien
1 1705376 2 WHEEL & TIRE ASSY. {15 x 6.00-6), Beigs
{nel. Ref. Mos. 2, 3, 4, & 5}
1705378 a WHEEL & TIRE ASSY. {15 X 6.00-6), Silvar
{Incl. Ref. Nos. 2,3, 4, & 5)
2 1653618 a TIRE (15 x 6.00-8)
3 1679713 4 BEARING, 1-918" Quiside ©.0, 1-3/8" Inside 0.0,
(T bs used with Latar Model Wheel Assambly. Ses
inset illustration on pags 44.)
156316 4 BEARING, 1-1/4" Qutside 0.0, 1-1/8" Inside O.D.
(To ba used with Early Model Whesl Assembly. See
inset illustration on page 44.)
4 1705377 2 WHEEL ASSY. Bsins
1705379 2 WHEEL ASSY ., Silvar
Later Modals, Inel. Ref. No. 3, P/N 1679713, (See insat
Hlustration on pags 44 for proper Whaeel Beating for Early
Modals.)
5 1723532 4 WALVE STEM & CAP
&g 1664090 1 TUBE (4.104/3.50-6} Seo Note Below,
7 * 1708951 2 WHEEL & TIRE ASSY. {18 x 8.50-8), Beige
{locl. Ref. Nos. 5, 8,8, & 10)
* 17080853 2 WHEEL & TtRE ASSY. {18 x 8.50-8), Silvar
{incl. Ref. Nes. 5, 8,9, & 10)
* 1673229 2 WHEEL & TIRE ASSY. (20 x 8.0-10), Beiga
flncl. Ref. Nos. 5, 8, 9, & 10)
* 1677556 2 WHEEL & TIRE ASSY. {20 x 8.0-10), Silver
(Incl. Ref. Nos. 5, 8, 9, & 10)
8 * 1655916 2 TIRE {18 x 8.50-8)
* 172456 2 TIRE {20 x 8.0-10)
9 * 164247 2 TUBE {For 18 x 8.5-8 tira}
TRV 2 TUBE {For 20 x 8.0-10 tirg)
10 * 1708852 2 WHEEL ASSY. (8" Diameter), Beige
* 1708554 2 WHEEL ASSY. (8" Diatnetsr), Silver
T 1672235 2 WHEEL ASSY. (10" Diameter}, Beigs
* 1677557 e WHEEL ASSY. (10" Diameter}, Silver
11 16811710 2 KLIF RING
12 1678520 2 RETAINER, Hubeap
13 232577 2 RIMG, Retaining, 1" Dia.
14 1676519 ) HUBCAP
15 1960160 2 WASHER, Special
14 1701435 2 RETAINER, Hubcap

“Checlowhee! and tire size and color befare ordering service parts.

NOTE: Simplicity Tire Sealant can be used to repair tires in place of tuhes.

45



38" Housing & Arbor Group

" H¥2E

Targue to S0-70 Torroyue I 50-70
ft. Ib5. it Ibs.

1
P—

13—
38D

—
—CED)

Apply gasket formerto | L ———
this surface if foam gasket | &8
fRef. Mo, 42} is not used. !

B Apply gasket former to
this surface 1 foarn gasket

\ {Ref. No. 42) is not used.

" Fifl arbars with multipurpase
gredsa aftor gasket former
has cured.

N—" L7 I

26
22 i

&2

EH—n
MOTE: Use standard Torque I ﬁn-m--"'g"“‘-hﬁ
hardwarz torgue fl. Ibs. é"_'_ 73
specitications chart Torque to 50-70-"
unless otherwise notad, . s,

45



35" Mawers

38" Housing & Arbor Group
Het. Part
No. No. Qty. Description
1 1930585 2 CAPSCREW, Hex Hd., 7Fi6-14 2 3-1/2
2 18181949 a2 LOCKWASHER, 716
3 1833263 2 WASHER, Plain
4 1704120 1 FULLEY ASSBY. A.H.
5 165¥9E9 2 SHIELD, Grass, Upper
& 1855729 2 HOUSING, Arbor, Top
7 1585251 2 SHAFT & BEARING ASSY. {Incl. Ref. Noa. 8 & %}
) 108202 4 BEARING
) 16R5245 2 SHAFT, Arbor {Inel. Ref. Mo, 21}
10 1703273 a HOUSING ASSY., Arbor, Boltom
{Incl. Raf. Mos. 11 & 12)
11 1704314 2 GREASE FITTIMG
12 1 HOUSING, Bottorn {See Rel. No, 10)
13 18149381 4 WASHER, Flat, 5f16
14 1917372 4 MUT, Hex, 516-18
15 1817356 4 LOCKWASHER, BM16
16 1704099 2 GUIDE, Upstop, Belt
17 1824356 4 WASHER, Flat
18 1700230 2 WASHER, Shim
18 1700229 2 SHIELD, Grass, Lower
20 1655777 2 ADAPTOR, Blade
21 1672132 2 COLLAR, Mower Arbar
by 1704101 1 BLADE, Mower
23 1656927 2 WASHER, Spline
24 16569148 2 WASHER, Spring
25 1923451 2 CAPSCREW, Hex Hd., THE-14 % 1
26 1930800 4 SCHEW, Hex, Taptite, 516 x 1-1/2
27 1704356 1 BLADE, Mower
28 1664847 ] SCREW, Hex, Taptite, 516 x 34
29 1685410 1 MOWER HOUSING ASSY. (Orangs)
61685410 1 MOWER HOUSING ASSY. (Black]
71685410 1 MOWER HOUSING ASSY. (Green)
a0 1931318 2 CARRIAGE BOLT, 1/4-20 x 7/8
| 1676436 1 NUT. Push On
32 1950353 2 WASHER, Plain
33 1704873 1 CLAMP
34 1919325 1 WASHER, Flain, 516
a5 1705080 1 SPRING
35 1705115 1 PLUG, Hale
ar 1916964 2 LOCKWASHER, 1/4
e 1916622 2 NUT, Hex Hd.,, 1/4-20
ag 1706708 1 ROD, Deflecter, Front
40 1705443 1 DEFLECTOR, Plastic
41 1704119 1 FULLEY ASEY, L.H.
42 1707335 2 GASKET, Foam

47



44" Hausing & Arbor Group

ik

Tergue ta 50-70

]\Eﬂ-" fL. Ih%. Torgue to 50-70
it. Ibs.
2—s

413
4 Nn_....f L

Apply gasket {ormer 1o @_ﬂ_ B

Wiz surface [ foam gasket

{Rel. No. 39) is not used. = 38
i

Apply gasket former 10 ‘

this surfaca if foam gas!mt] ___._3

{Fel Mo 28} [s natused |
T

| | Fill arors with multipurposel
| grease alter gaske! former
| | has curad.

MOTE: Use standard
hardware torque
specifications chart Torque to 50-70

unless etherwise noted. 1. Ibs. rTt:rqmn ta S0-F0
1. s,

43



44" Mowers

44" Housing & Arbor Group
Ref. Part
No. No. ity Description
1 1923471 2 CAPSCREW, Hex Hd,, 7A6-14 % 1-1/4
2 19181393 3 LOCKWASHER, 7H6
3 16332873 3 WASHER, Plain
4 17047123 2 PULLEY ASSY., Deck Onve
5 1657360 3 SHIELD, Grass, Upper
(i 1655729 3 HOUSING, Arbor, Top
i 1685245 3 SHAFT, Arbor {Includes Rei. No. 213
8 108202 & BEARING
=] 1685251 3 SHAFT & BEARING ASSY. [Center & Outasr)
{Incl. Ref. Mos. 7 & B}
10 1930585 1 CAPSCRHEW, Hex Hd., 7A16-14 x 8-1/2
11 1704121 1 PULLEY ASSY.
12 1703273 3 HOUSING ASSY., Arbor, Botom
{Incl. Ref. Nos. 13 & 14)
13 1704314 3 GREASE FITTING
14 3 HOUSING, Arbor, Bottom (See Ref. No. 12)
15 1664847 F SCREW, Hex, Taptite, 5A6-18 x 3/4
18 1704373 i COVER, Arbor
17 1684847 18 SCREW, Hex, Taplite, 5/16 x 3/4
18 1700230 3 WASHER, Shim
19 1700225 3 SHIELD, Grass, Botiom
20 1655777 3 ADAPTGR, Blade
21 1672132 3 COLLAR, Mower Arbor
22 1704100 3 BLADE, Mower
23 1606827 3 WASHER, Spline
24 1656816 3 WASHER, Spring
25 18323491 3 CAPSCREW, Hex Hd., 7A16-14 x 1
25 1685411 1 MOWER HOUSING ASSY., Mower [Orange)
G1685411 1 MOWER HOUSING ASSY., Mowar {Black)
71685411 1 MOWER HOLUSING ASSY., Mowar {Green)
2v 18931318 2 CARRIAGE BOLT, 1/4-20 x 7/8
28 1705115 1 PLUG, Hole
25 1703601 1 COVER, Arbor
a0 1676438 1 MUT, Push Cn
b 1860353 2 WASHER, Plain
a2 1704873 1 CLAMP
33 1919326 1 WASHER, Plain, 5116
a4 17050580 1 SPRING
35 1916264 2 LOCKWASHER, 1/4
36 1916622 2 MUT, Hex, 1/4-20
37 1706708 1 RoD, Deflector, Front
a8 17554448 i DEFLECTOR, Plastic
29 1707335 3 GASKET, Foam

49



38" Clutch & Support Group

*rE03E

Arbir Drive Pulloy

Movable ldler Pulley

G
/

Engine FPulley Arbor Dive Pulley

[ p—
-
Ta

20

E o]

| -
l . 22 tount Hitch Assy.

” 1B using these holes.
‘ {Both sides) -
9—\_“ i - — -~ il
< 15
19 <7
L
WOTE: LUse standard NOTE %- Early Mool
- - Early Models
hard-;-t.rla:torqu; L Only, on latar modals
specitications cha 18 B {7 Ref. Mo, 15 is wolded
unless otharwisa notad, to Bal. Mo, 19,

50



33" Mowers

38" Cluich & Support Groug
Ref. Part
o No. City Description
1 1828957 2 CAPSCREW. Hex Hd., 3/8-16 x 2-3/4
2 1677135 1 GUARD, Spring
3 1822755 4 WASHER, Plain
q 1685150 1 IDLER PULLEY {Includes Raf, No. 27}
5 1665835 1 GRIP, Lever
& 1 CLUTCH LEVER ASSY. {8as Ref. No. 25)
7 1916965 1 LOCKWASHER, 3/8
A 181895} 1 NUT, Hex, Full, 3/8-16
L2 16E67HE 1 SPRING
10Q 19194349 ] WUT, Hex, Lock, 378-16
IR 1924358 1 WASHER
12 16666848 1 V-BELT
13 12324844 2 WASHER, Plain, 3/8 L.D.
14 167081 2 SPACER
15 1704085 1 RQD, Mower Hiteh {Early models only)
16 *1678039 2 WUT, Fush On, /2 {Early medals only)
17 1860053 2 MLUIT, Push On, 318
18 1704129 i ROD, Latch
19 1708403 i HITCH AZSY,
20 108681 i SPARING
21 1823352 1 NUT, Hex, Flange, Whizlock, 3/8-15
22 1921569 2 CAPSCREW, Hox, 3/8-16 x 1-1/2
23 9 B8 1 FITTING, Grease
24 16563114 2 BUSHING
25 1704520 1 CLUTCH LEVYER ASSY. w/Bushing
{Incl. Ref. Moz 6 & 24)
26 1657242 1 SPACER
27 1666294 1 SPACER

*See “Note 1" on page S0.

51



44" Cisich & Support Group

" E0a
Morvable ldlar Pulley

Engine Pully

Arbor Orive Pullay

N 0
Arbar Drive Pulley \ﬂ ’

Gresse

Mount Hiteh Assy.
usicg thesa halss.

; Y ’ -“r'-. '-: R T -
o S W
2 SNy
h 23 17
MOITE 1 Eady models ¢>—

. only. ©On later models |
NMOTE: Use standard fiof. No. 95 is welded |

hardwara torque 18
‘“g.——— to RHef. Mo. 26,

specilications chart 5 24 E/

unless othemwise notad,



44" Mowers

44" Clutch & Support Group

Red. Part

Ho. No. Oty. Degeription
1 1665835 1 GRIP, Lever
2 1216950 3 MUT, Hex, 3f8-16
3 13316965 3 LOCKWASHER, 2/8
4 1224240 15 WASHER, 518
5 TEQ1672 1 V-BELT, Mawar Cirive
& 1921864 2 CAPSCHEW, Hex Hd, 3/8-16x 1-1/2
7 1656335 1 SPRING
8 1931353 1 CARRIAGE BOLT, 3816 % 1-3/4
g 1674669 2 SPACER

10 1675148 4 BUSHING

11 1666746 1 SPRING

12 1677135 1 IDLER, Step

13 1685150 2 PULLEY, Idler {Includas Ref. No. 28)

14 1704858 1 LEVER ASSY, Idler

{lnel. Oty 1, Ref. No. 15; Oty 2, Ref. No. 10)
1% 912804 2 GREASE FITTING
16 1704559 1 LEVYER ASSY., ldler Arm
{inct. Chy. 1, Bef. No, 15; Qty 2, Ref. Mo, 140)

17 1924356 2 WASHER

18 1823938 1 CAPSCREW, Hex Hd,, 3/B-16 x 3-1/2

13 1818439 2 MWLIT, Hax, Lock, 3r8-16

20 1607813 1 V-BELT, Arbor Cirive

Pl 157081 2 SPACER

22 1704085 1 RCO, Mower Hitch

23 187033 2 NUT, Push On

24 1060093 2 HUT, Push Cn

25 1704129 1 ROD, Lateh

26 1708403 1 HITCH ASSY,

27 106681 1 SPRING

28 16665254 2 SPACER

29 1960315 1 CARRIAGE BOLT, 3/8-16x 2

*See “Notz 1" on page 52.

53



38" Helgit Adjusting & Roller Group

“am4

9K Attach mowear levelling
adiustment rod {Ref, No,
#5) to bottorn hole in mowar NOTE: Use standard
hitch assembhy (Ref. Mo, 28, hardware tarque

26 page 52]. specilications chant
unless otherwise noted.

54



38" Mowers

38" Height Adjusting & Roffer Group

Faf. Part
No. MNo. Oty Deszeription
1 1930644 2 MUT, Hex, Flange, Lock, 1/2-13
2 1706058 1 SHAFT ASSY., Raller
3 1704073 1 BAR, Rolier
4 1704082 1 NUT, Adiustor
a 6985 2 LOCKWASHER, 3/8
i 216950 2 NUT, Hex Hd., 3316
Fi 1677507 1 SLIDE
g 1824361 1 WASHER, Plam, 1/2
) 172622 1 BOLT, Shaulder, 3/8-15
10 15924366 2] WASHER, Plain, 41/84 % 1-1/4
11 1668513 8 RCLLER
12 153124 1 RIMNG, Rstaining
13 1704104 1 ARM ASSY., Mower
14 1331352 1 CARRIAGE BOLY, 3816 % 1-1/2
14 1665374 2 STRAF, Mower Arm Aszy,
16 1664847 g SCREW, Hex, Taptile, 516 x 3/4
17 1705049 1 LINK ASSY,, Lift
1B 1524940 3 WASHER, Plain, 13/32
19 176012 1 COTTER PIM
20 15118448 1 COTTER PId
21 118053 1 PIM, Clovis
22 1313744 2 NUT, Hex, Jam, 1/2-13
23 1880170 3 WASHER, 33/64
24 1704081 1 TRUNNION
25 1704083 1 ACD, Adjustment
26 1828352 1 NUT, Hex, Whizlock, 3/2-16
27 1706644 1 SFACER
28 1922606 1 CAPSCHEW, Hex Hd., 3/8-16x 1-3/4
29 1821977 4 CAPSCREW, Hex Hd., 5AM16-18 x 1114
20 1704115 1 PLATE, Support
31 1917356 4 LOCKWASHER, 316
32 1917372 4 MUT, Hex, 5/18-18
33 1919381 1 WASHER, Fiat, 5/16
34 1704114 1 INDICATOR, Cutting Height
b 15950083 1 PAL NUT
35 1704077 ] STRAP, Trunnion Retainer
ar 1818452 1 COTTER PIN
38 1704118 1 BRACKET, Cutting Height
39 1704083 1 ARN, Rear, Mower, R.H.
40 216001 1 PIN, Rell, 1*
41 1704057 1 WASHER, Detent
42 1704088 1 TRUNMNICN
43 1704087 1 TEUNNION, Threadsd
44 1704084 1 CRANK, Cutting Height
LA 1602946 2 SPACER
46 16628180 1 KNOE

55



44" Heighf Adjusting & Rolfer Group

TTER08

b
s
2 =
o [=]
-
o
I35 8
sms_m
L n_ﬁ_
M= 0 &
UE..._.lu.l.
dao @
E.Wmmﬁ
EE ¥
Dapn
= .= W I
—
5w
=S
o 2o
m,NmN
=55y
Creg
==t
L B =
G EDR
E2E
m.__.._ums...h-
Eoni
.._Hl._u_a_.ﬂ_
%M.T.he -
eSS
L ==

30

56



44" Mowers

44" Height Adjusting & Rolfer Group

Ref. Part
No No. Oty. Description
1 1635443 1 SHAFT ASSY., Roller, 44¢
2 1704082 1 NUT, Adjuster
2 H1G965 2 LOCKWASHER
4 6950 2 MUT, Hex, 3/8-16
G 1677507 1 SLIBE
& 159243261 1 WaASHER, Plain, 1/2
7 172622 1 BOLT, Shaulder, 3/8-16
& 1924366 14 WASHER, Plain, 1-1/4
9 1668513 o ROLLER
10 153124 2 RING, Retaining
11 16022846 2 SPACER
12 176012 1 CLIP, Pin, Safety
13 1824840 g WASHER, Platn
14 1704103 1 ARM ASSY., Mower
15 1665374 3 STRAP, Mawar Arm Assy.
16 18931352 1 CARRIAGE BOLT, 3/8-18 x 1-1/2
17 16884847 L] SCREW, Hax, Taptite, 516 x 3/4
18 1705048 1 LINK ASSY, Litt
15 19128448 1 COTTER PIN
20 1930644 2 MUT, Hex, Flange Lock, 1/2-13
21 1704074 1 BAR, Raller
frazd 1704116 1 BRACKET, Cutting Height
23 1917356 2 LOCKWASHER, 516
24 1M 7372 2 MUT, Hex, 51618
25 1918452 1 COTTER PIN
2B 118052 1 PIM, Clavis
27 1913744 2 NUT, Hex, Jam, 1/2-13
28 1860170 a WASHER, 33/64
258 1704081 1 TRUNMNICMN
ao 1704092 1 ROO, Adjustment
H 1706644 i SPACER
32 1928352 1 NUT, Hex, Whizlock, 3/8-18
a3 1922606 1 CAPSCREWY, Hex, 3/8-16 % 1-3/4
a4 1704008 1 UR-5TOP, Mower
a5 1950093 1 PAL NUT
a6 1360373 2 SCHEW, Taplite, 5A16x1
ar 19149387 1 WASHER, Flat, 516
as 1704114 1 INDICATOR, Cutting Height
as 1704080 1 PLATE, Mower Support
40 17040487 1 WASHER, Dstent
41 S1a001 1 £IN, Rell, 17 Long
42 1704085 1 TRUMMION
43 1704083 1 ARM, Rear, Mower, R.H.
44 1921377 P CAPSCHREW, Hex, 5/16-18% 1-1/4
LE 1704087 1 TRUNNICHN, Threadod
48 1704084 1 CRANK, Cutting Height
47 1668180 1 KNOE, Height Crank
a8 1960373 2 SCREW, Taptite, 5116-18 x 1

57



Dacal Group

“1856
1979

58



Simplicity Models

Decal Group
Ret. Part
Mo. No. Qty. Degeription
1 1704462 1 DECAL, Hood, LH., LTH Models
1708608 1 BECAL, Hood, L.H., Broadmoor 16H
1708810 1 CECAL, Hood, L H., Broadmoor 14H
1708884 1 DECAL, Hood, L. H., Broadmoor 12.5H
1708612 1 DECAL, Hoed, L.H., Broadmoor 12,55
2 1704463 1 DECAL, Hood, RH., LTH Models
1708609 1 DECAL, Hood, R H., Broadmaor 16H
1708611 1 DECAL, Hood, R.H., Broadmoor 14H
1708845 1 DECAL, Hood, R.H., Broadmoor 12.5H
1708613 1 DECAL, Hood, R.H., Broadmoor 12.5G
3 1708061 1 DECAL, Paint {Earfy Madels Only}
4 1703065 1 DECAL, Belt, Blade
5 1708280 i DECAL, Operating |nst,
5 1704464 1 DECAL, 12.5 LTH (Ezry Models Only)
1708042 1 DECAL, 12.5 LTG {Early Models Only)
1704485 1 DECAL, 16 LTH {Early Models Only)
7 1704474 1 DECAL, Push Valva {Hydrastatic Units anly)
B 1704131 1 DECAL, Mower Height
g 1704276 1 RECAL, Danger (Hand Undsr Dack)
10 1 DECAL, OFEI {Nat Serviced)
11 1704477 1 DECAL, Cutting Width, 38"
12 1704277 1 DECAL, Dangsr {Chuts in Placs)
13 1704478 1 DECAL, Cutting Width, 44"
14 TFQL473 1 DECAL, Grills, Hot
15 1 L. PLATE {MNot Serviced)
16 1704466 1 DECAL, Choke (Dash), 12.5 and 14 HP Kohler COinly
17 1668202 1 DECAL, Loge (Simplicity)
18 1708827 1 DECAL, USA Loge
Not Shown: 1 DECAL, Battary (Mot Serviced)
1708935 1 DECAL Engine 156 H.P.
TFOB99G 1 DECAL, Engine 12.5 H.P,
1707248 1 BECAL, Engina, 14 H.P.
[ 4\ DANGER _DPERATION i Hfﬁ':s TEIEELDH FIELEASE
& ROTATING BLADES ~ T00 STAAT ENGINE
_— CUT OFF ARMS BT OGN v T, YD FULL ROD REARWARD AKD (%
B e e

L )
= TRCH Chaiia e

= LI W |

l-I.l’lI.f.

" R R i
= LN LE v
‘W

-

A WARNING

AYDID SERIOUE INJURY UR OEATH
1 LTI Wesani

= a0 w o

W PULERT NHTT FLLL OFF

ADANEER

OPERATING
ON SLOPES

CAN BE DANGERDUS
EAL (FEFATING WAL

[N] MAT DATRE M 1R

. Hwhaﬂ H -
L 1 OWECP C WL
K¥ur

CRTRAY
LY wwamrg

COmO W I T s
W O [Tl e mmmn

o LG WP LD W) - LD e O

= YU LT L LY T AT L
= il L O O T ] L
¥ P RO AT LoD WL 0F BLY . LU R

P L ST M
| s w1

il ore 4 2 LTRRT TY

Ju GAUTION L] HOT 70 JRRCTOA
P e it -}

A Wbl O, 1 AT, O AT FTD i

— TRACTION COHTROL

10 T1IF PULTOR W Tl R jr 0720 OLITO0 DUF P
WL N FPRERIIC CANT [RALTOFS mrve e AT BT [P/ CTAOM DK
P ILUTRAL B OTRIR DR i, G5t SR Eh B

" Ttk OPERATE FF0 CLUTCH

= TE ITIATIN WLET o moanp pupr,

¥ WD ERGACE FTL JLONE FTH AwTIER 1murg 399 WATIA & LT LB
Jrvm

= 30 CoFww g Fm, PS4 FTD SETCR

LF ‘riHI ERAMOT ACE WP A HLL
CHORE 'R0 SwroH IOHMQH 5wl 1EH

TN I:I 5“.“

TO SET PARKING BRAKE

= AL M Y D AL H e O T
= MLET Wl Ml - 8 O O

T RELEASE PARKING BAAKE
- TR M s,

RELCIT T T LY T

A

BY MANUALLY PUSHING DR FULLING.

Ael. No 7 {Hydro Unity)

HOT A

Aef. No 14

Ref.

Mo. &5

4k DANGER SAFETY
DECALS

ROTATIMG CUTTING ELADE
03 NOT FUT HANDS
R FEET UNDER

ROTATING CUTTING BLADE
DO KOT DPERATE MOWER

WITHOUT DEFLECTOR
MOWER DECK WHILE OA ENTIRE GRASS

BLADE 15 ROTATING, CATCHER MM PLACE,
Ref. Mo, 9 Ref. No. 12

58




Dacal Group

*1858
1878

15 : \\ V{’

60



Deulz Allis & AGCO Alis Modeils

Decal Group
Ref. Part
No. Neo. Gty Description
1 1704568 1 DECAL, Hood, LH., Deutz Allis - All Modals
1708811 1 DECAL, Hood, L.H., AGCO Allis, 16H
1708841 1 DECAL, Heood, LH., AGCO Allis, 14H
1708814 1 DECAL, Heoed, L.H., AGCO Allis, 12.5H
1718817 1 DECAL, Hood, LH., AGEO Allis, 12,56
ol 1704570 1 DECAL, Hood, R.H. Dewtz Allis - All Models
170E812 1 DECAL, Hood, R.H. AGCO Allis, 16H
1708242 i BECAL, Hoad, R.H. AGCO Allis, 144
1708315 1 DECAL, Hood, R.H. AGCO Allls, 12.5H
1708318 1 DECAL, Hood, R.H., AGCO Allis, 12.5G
2 1709061 1 DECAL, Paint {dar Models Only)
4 1707754 1 DECAL, Beft, Blads (Deutz Allis Models)
1708065 1 DECAL, Belt, Blade (AGCO Allis Modals)
g 178280 1 DECAL, Operating Inst,
g 17089357 1 DECAL, USA Logo
7 1704474 1 BECAL, Push Valve {Hydrostatic Units anly)
2| 1704131 1 DECAL, Mower Haight
9 1704276 1 DECAL, Danger {(Hand Undar Deck)
14 1 DECAL, OREl {Not Semwviced)
11 1704477 1 DECAL, Cutting Width, 35"
12 1704277 1 DECAL, Danger (Chute in Placse)
13 1704478 1 DECAL, Cutting Width, 44"
14 1704473 1 DECAL, Grille, Hat
15 1 1.D. PLATE (Mot Serviced)
16 1704466 1 DECAL, Chele (Dash), 12.5 and 14 HP Kohler Only
17 1704762 1 DECAL, Saat Deck, 1613H {Dautz Allis)
1704763 1 DECAL, Seat Deck, 1616H {Dautz Allis)
1705505 1 DECAL, Seat Dack, 16135 (Deutz Allis)
1708926 2 DECAL, AGCO Allis Badge
i3 1704760 1 DECAL, 1612H {Deutz Allis)
1704761 1 DECAL, 1616H {Deutz Allis)
1F0E504 1 DECAL, 1613G (Deutz Allis}
ot Shown: 1 DECAL, Battery [Not Serviced)
1708985 1 DECAL,Enging 16 H.P.
17082396 i DECAL, Engine 125 H.P.
1707848 1 DECAL, Engine, 14 H.P.
ANSMI
(A DANGER _ OPERATION ) VALVE LEVER
& BOTATING BLADES ~ TO START ENGINE
- CUT BFF ARMS el mem s e e L b v FULL ROD REARWARD AND (%
o0 e, Mot s TRACTOr 1Y KOW B MOVED
A WLAGHL b L T MMV MRl ma BY MAHUALLY PUSHING OR PULLING.
TEACTION CONTROL
ﬂDﬁHEEIE.m"HG ’ o %‘%ﬁ‘%‘#&:ﬁ'ﬁgm:nm Rel. No 7 {Hfﬂfﬂ Unlts}
ON 5LOPES 70 OPERATE FT0 CLOTCH

TG GETALOR W e RN,

CAl HE DANGEROLE  2EERFEem e s IWITH ICWET DPURITE & TR
NEE OFEANTHE masuL = 1T CADWREL FIT- FILH FIE D1 Edmn

HF WDl SRR DT RAEK UF s HaL

DN QRYE A T CHOKE  PTOSWITGH  XiRITRIW SWITEH

By o m
A WARNING N ﬂ o Ref. No 14
, A¥OID SERIDUS CHIURY OR DEATH ™ &L
O LLFICE. Wl
'&'@fﬁ:‘.‘:w_"‘:&ua T SET PARKING BRAKE
IETAmMEsmmanne SRR 4k DANGER SAFETY A DANGER
¥ 1M it T 1 v TO AELEASE PARKING BRAKE DECALS
= N/l Gl | BALUP 0 B O D1 WS PAT N DU woal o
:Eg_::‘”.:“:r;:m“hm !ml—-urmnmlmm
. EEﬁhl'“':‘-un—l-m ROTATING CUTTING BLADE ROTATING CUTTING BLADE
. ﬁmlﬁc:tﬁ v v w1 )}fg] DEIIZI NGT PUT HANDS D0 HGT IPERATE M[fllleH
e F FEET UNDER WITHOUT OEFLECT
| ALAUTON 00 40T TOW TRACTOR = MOWER DECK WHILE O ENTIRE GRASS
Ref. No. & BLADE |5 ROTATING. CATCHER IN FLACE.

Ael. No, 3 RAef. Mo, 12
61



Peerless Transaxle Modeal 801-059

T4

N— 33
' ?T":iﬂ 3




Zear Modefs

Peetlese Transaxle Modef 807-059

Ref. Part
Ho. Ne. Oy, Dascription
1 FI0071A 1 CASE, Transaxle
@ FFB136 1 GEAR, Spur (15 Teeth)
2A F¥E145 1 GEAR, Spur (12 Tasath}
3 TTE126A 1 GEAR, Spur (20 Teeth)
4 TFA127A 1 GEAR, Spur (25 Teelh)
5 FFai28A ] GEAR, Spur (28 Teeth)
G FIB129A 1 GEAR, Spur {30 Testh)
¥ T8I2A 1 GEAR, Spur (20 Tesath)
B TFE122A 1 GEAR, Spur {22 Teath)
2] FTE123A 1 GEAR, Spur (25 Testh)
10 TFS124A 1 GEAR, Spur {30 Testh)
11 F78146A 1 GEAR, Spur (37 Testh)
12 FI8137A 1 GEAR, Bevel (42 Taath)
13 784266 1 COLLAR, Shift
14 786080 1 SPROCKET (14 Taath)
15 7EEDE1 1 SPROCKET (10 Teath)
i6 FrEe04 1 SHAFT, Gountar
17 FFA113A i BEVEL PINION, Input
18 TBGO74 1 SPACER
14 FFR38 1 PINION, Cutput
20 7R 1 GEAR, Output
2 790003 1 DISK, Brake
22 7920884 4 KEY
25 7880440 1 RING, Retaining
26 FEO0EA 3 BUSHING, Flanged
27 TEO118A 1 BLISHING, Flanged
25 TEEOE2A 1 CHAIN, Reller (Ma. 41 Chain, 22 Links)
29 FROO72 4 WASHER, Thrust
30 TaQ122 2 BEARING, Neadls
b3 | 782077 1 BALL, Staal
32 FEO0109 1 WASHER, Thrust
33 792078 1 SCREW, Sat, 3/8-16 x 348
34 742079 1 SPRING
as 782073 17 SCREW, Hex Hd., Thread Ferming, 1/4-20 x 1-144
35 008 5 WASHER, Thrust
a7 g 1 BEARING, Bal|

Ref, Nos. 38 through 74 on pages 64 & 5.

Order gear transaxle service parts through your authorized Tecumseh/Paerless distributor,

63



Pearless Traheaxie Mode! 2031-058

64



Gear Models

Peaarfess Transaxfe Model B01-059

Ref. Part

No. Ho. City Description
28 FBO113 1 WASHER, Flat

a9 JEO119 2 BEARING, Ball

41 TEBOGT 2 SEAL Squars Sut

42 748057 1 SEAL, Squara Cut

43 7012 2 BEARING, Masdla

44 740114 1 WASHER, Flat

46 788053 2 SEAL, Square Cut

a7 Fra0a2 1 COVER, Transaxle

a3 Fa4230 1 ROD & FORK ASSY., Shift
40 Fro1es 1 SHAFT, Input

50 TIG184A i SHAFT, Brake

5 FO0G0T 1 PLATE, Brake Pad

g2 7900065 2 PAD, Brake

L% FEE025 2 FIN, Dowsl

54 Faz2075 1 LOCKMUT, ofi6-24

L] 720786 1 WASHER, Flat

T 790056 1 LEVER, Braka

&7 792073 1 SCREW, Hex Hd., Thread Forming, 1/4-20 x 1-144
OTA 792085 1 SCREW, Hex Hd., Thread Forming, 1/4-20 x 2-1/4
&8 o025 1 HOLDER, Brake Pad

59 PN 1 GEAR ASSY , Diffsrential {Inel. 2 of Ref, No. &)
[514) TBO0E4 2 BUSHING

B0A 7amz20 1 BUSHING

&1 T7B1GE 2 GEAR, Bovel

62 FFe131 2 PINION, Bovel

63 FHED34 i PiM, Driva

64 FRODBS 2 WASHER, Thrust

65 FE2125 4 RAIMG, Retaining {Pkg. of 2)
GE Taz040 1 PIM, Roll

&7 FEO007 2 WaEHER, Thrust

B4 T4 1 AXLE {14-3f8" Long}

B4 774544 1 AXLE {12-1/2" Long)

70 792035 1 RIMNG, Retaining

il 783063 1 SEAL, Squars Cut

72 7860645 1 SPAGER

73 786088 1 BRACKET, Braks Lover

74 7a2074 1 PLUG, Threaded

Ref. Nos. 1 through 37 on pages 62 & 63,

Order gear transaxle service pants through your authorized Tecumnseh/Peerless distributor.

65



66



&7



68



TORQUE SPECIFICATIONS FOR
STANDARD MACHINE HARDWARE

TOLERANCE =20%
SIZE SAE GRADE #2 SAE GRADE #5 SAE GRADE #8
In./Lbs. In./Lbs. In./Lbs,
Ft.lLbs. Nm. Ft./Lbs, N, Ft./Lbs. Nm,
8-32 19 2.1 30 3.4 41 4.6
8-36 20 23 31 a5 43 4.8
10-24 27 3.1 43 4.9 60 6.5
10-32 2 3.5 49 5.5 68 7.7
1/4-20 66 7.6 8 10,9 12 16.3
1/4-28 76 8.6 10 13.6 14 19.
5/16-18 11 15. 17 23.1 25 34,
5/16-24 12 15,2 19 25.8 25 34.
3/8-16 20 27.2 a0 40.8 45 61.2
3/8-24 23 31.3 a5 47 .8 5 63,
71614 30 40.3 50 8. Fi+ 85.2
7/1B-20 35 47.6 55 74.8 80 108.8
1/2-13 50 B8, 75 102. 110 149.6
1/2-20 55 74.8 80 122.4 " 120 163.2
9/M16-12 645 85.4 110 149.6 _ 150 204.
9/16-18 75 102, 120 163.2 170 231.2
5/8-11 a0 122.4 150 204. 220 ‘9992
5/8-18 100 136. 180 2448 240 326.4
3/4-10 160  P17.5 260 3536 386 525,
3/4-16 180 244 .8 300 408. 420 571.2
7/8-9 140 190.4 400 44, c00 216,
7/8-14 1585 210.8 440 5498.4 B&0 80978
1-8 220 299,2 580 768.8 SO0 1,224.
1-12 240 326.4 640 870.4 1,000 1,380,
. BOLT HEAD MARKING
NOTE: S.AE, GRADE:

1. These torque values are to ba used for all hatdware

exciuding: locknuts, selftanping scrows, thread

forming screws, sheet metal screws and socket head

setsorews,

2. Recommended seating torgque values for locknuts:
a. For prevailing terque locknuts - use 85% of grade 5

torgques,

b, For flange whizlock nuts {and screws) -~ use 135%

of grade 5 torques,

3. Unless otherwise noted on assembly drawings all
torque values must meet this specilicalion,

2 ()
s (Y
= Q9




TP-1194-02
SIMPLICITY MANUFACTURING, INC, PRINTED IM LIS.A.

500 N. Spring St., P.O. Box 987 1983
Port Washington, WI USA 53074-0997 4193 - 2M - GCI






